
INbd099V02_US
842-145



22



3



4



5



A

B

C

D

E

F

G

H

I

K

J

O

P

Q

N

R

Item Description Qty

1

1

1

1

2

2

1

1

1

1 box

1

1

1

1

1

Lid

Table Top

Door

Front Panel

Side Panel

Left Leg

Right Front Leg

Right Back Leg

Metal Stand

Lava Rocks

PVC Cover

Control Knob (preassembled)

Guard (preassembled)

Fire bowl (preassembled)

Burner (preassembled)

Electronic Igniter (preassembled) 1

A
B

C

D
I

E

F

G

H

J

K

Q P O

N
R

6

EN

④ 1③ 1② 12① 24

⑥ 1⑤ 1 M 1
M6*15mm M4*8mm



 1. Check that the control knob (N) for the 
gas supply system is turned to the 
“OFF” position before starting any 

2. Attach right front leg (G), right back leg 
(H) and 2pcs left legs (F) to the metal stand (I) 
using 4pcs M6x10 screws.

3. Attach 2pcs side panels (E) and front 
panel (D)to the legs using 12pcs M6x15 
screws and 12pcs M6 nuts. 

4. Attach steel base to the bottom part of 
the table top (B) using 8pcs M6x15 screws. 

ASSEMBLY INSTRUCTIONS

N

M6X15 8pcs

using 4pcs M6x15 screws.
Tighten with sc rewdriver and w rench(FF).

Tighten with sc rewdriver and w rench(FF).

     Do NOT tighten the screws until all parts are
     installed, it may cause some to not be able to
     be connected. 
   

     Tighten all screws completely with 
     screwdriver or wrench (FF) after all parts
     are connectd.

7



8



9



10



11



12


